
‘The Greatest 
Place on Earth’

Damon Forney
Plant Manager

Apex, N.C.

tpomag.com
SEPTEMBER 2021

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

DAMON FORNEY’S PASSION SHOWS IN 
STAFF EXCELLENCE AND FACILITY PERFORMANCE | 12

IN MY WORDS: 
Power of 

instrumentation | 30

HEARTS AND MINDS: 
Children’s book starts 

education early | 18

TECHNOLOGY DEEP DIVE: 
Electro-osmosis dewatering | 28



http://www.blue-white.com


Vortex Grit 
Chamber

Infl uent

Effl uentScreen with 
By-Pass Channel

Grit Classifi er

Package Headworks 
Systems

 Raptor® Complete Plant
 H-PAC®

A BETTER SOLUTION WITH FLEXIBLE OPTIONS.
Our Headworks Packaged System – H-PAC® – combines our Raptor® or Hydronic T Screening product line 
[...]
river so that people can enjoy it and wildlife can flourish. The end of the 
book includes vocabulary words, quiz questions and experiments for the 
children to try at home or in class.

 
DISTRIBUTED WIDELY

The book sells for $14.99; residents and non-residents can buy it. It is now 
available on Amazon. Utilities from around the country and world can pur-
chase the digital content and re-brand it to fit their facilities and services.

The utility donated several copies to the DC Public Library and to local 
teachers. Staff members also placed copies in Little Free libraries around 
the service area and offered a free reusable water bottle for residents who 
found the copies. They also plan to sell the book through retail websites and 
offer an e-reader version.

The utility team is now working on a series of 10 books with different 
storylines. The next one will be on the potable water treatment process. DC 
Water established the nonprofit subsidiary Blue Drop LLC to help offset 
rate increases for DC residents (www.bluedrop.co).

Besides the sale of the book on the Blue Drop website, the utility also 
sells Wendy-branded merchandise, Bloom fertilizer manufactured from 
biosolids, and Pipe Sleuth software that helps utilities review video footage 
to identify anomalies in sewer pipes. DC Water also rents out space in its 
headquarters building for events.

 
POSITIVE FEEDBACK

In the past year, DC Water has sold and distributed several hundred cop-
ies of the book. Reaction from residents, students and educators has been 
extremely positive. One student from the United Kingdom was doing an 

experiment from the book involving grease floating on water. His grand-
father took a picture of his experiment with the book in the shot, emailed it 
to the utility and told how much his grandson liked the book.

“We were encouraged to see the book touching many young minds and 
expanding beyond the U.S.,” says Torri Epperson, the book’s author. “It was 
also a nice promotion for our facility and what we’re doing in the district.” 

  

Torri Epperson with 
Wendy the Water Drop.



tpomag.com    September 2021   19

Booth 1808

Wendy’s Wonderful Water Journey
DC WATER PUBLISHES A CHILDREN’S BOOK TO EDUCATE ELEMENTARY STUDENTS 
ABOUT WASTEWATER THROUGH CLEVER IMAGERY AND ILLUSTRATIONS

By Sandra Buettner

DC Water’s new children’s book takes Wendy the 
Water Drop on a wonderful journey from the drain 
to the wastewater treatment plant. The 32-page 

rhyming book is illustrated with fun, engaging images.
“We researched children’s books on the topic of 

wastewater and couldn’t find any out there, so we decided 
to create and publish our own,” says Torri Epperson, edu-
cation outreach coordinator for the utility.

The softcover book has been a big hit with educators, 
residents and nonresidents. Teachers like that it is non-
fiction, a fun read and a reference source for teaching.

DC Water operates the Blue Plains Advanced 
Wastewater Treatment Plant, the largest of its kind in 
the world. It serves 701,000 residents, including neigh-
boring counties in Maryland and Virginia. The utility 
has more than 1,350 miles of drinking water pipes and 
1,800 miles of sanitary and combined sewers.

 
EDUCATION AND REVENUE

Published in 2020, Wendy, Where Does Our Wastewater 
Go? was created for children ages 6-12. Besides its edu-
cational function, the book generates income for DC 
Water’s SPLASH Fund (Serving People by Lending A 
Supporting Hand), which provides funding for those need-
ing financial assistance to avoid service disconnection.

At first the utility formed a team to explore what it 
would take to make the book happen. The DC Water 
communications team, utility staff and educators weighed 
in on the content. Epperson, an educator by profession, 
wrote the book. Two local college students provided the 
illustrations, and treatment plant operators and process 
engineers reviewed the content for accuracy.

The creation team worked with educators to make sure the book was 
written appropriately for elementary grades.

The book starts with several children pondering where water goes 
once it goes down the toilet or the drain. They go into the community, 
find Wendy the Water Drop, and ask her. She explains the term waste-
water to them and takes them on a journey through the pipes and pro-

HEARTS
AND MINDS

DC Water’s children’s book (shown at left) has drawn positive reviews.
ABOVE: Sarah Aldridge, left, volunteer and partnerships manager  

with Everybody Wins DC; Torri Epperson, education outreach coordinator and 
the book’s author; and Jordi Hutchinson, executive director of Everybody Wins DC. Every-

body Wins DC is a nonprofit that helps children thrive by building connections through reading.

cesses of their local wastewater treatment plant to show them how wastewater 
is cleaned.

Along the way, Wendy tells about all the people working behind the 
scenes to make it happen. She explains that the cleaned water returns to the 
river so that people can enjoy it and wildlife can flourish. The end of the 
book includes vocabulary words, quiz questions and experiments for the 
children to try at home or in class.

 
DISTRIBUTED WIDELY

The book sells for $14.99; residents and non-residents can buy it. It is now 
available on Amazon. Utilities from around the country and world can pur-
chase the digital content and re-brand it to fit their facilities and services.

The utility donated several copies to the DC Public Library and to local 
teachers. Staff members also placed copies in Little Free libraries around 
the service area and offered a free reusable water bottle for residents who 
found the copies. They also plan to sell the book through retail websites and 
offer an e-reader version.

The utility team is now working on a series of 10 books with different 
storylines. The next one will be on the potable water treatment process. DC 
Water established the nonprofit subsidiary Blue Drop LLC to help offset 
rate increases for DC residents (www.bluedrop.co).

Besides the sale of the book on the Blue Drop website, the utility also 
sells Wendy-branded merchandise, Bloom fertilizer manufactured from 
biosolids, and Pipe Sleuth software that helps utilities review video footage 
to identify anomalies in sewer pipes. DC Water also rents out space in its 
headquarters building for events.

 
POSITIVE FEEDBACK

In the past year, DC Water has sold and distributed several hundred cop-
ies of the book. Reaction from residents, students and educators has been 
extremely positive. One student from the United Kingdom was doing an 

experiment from the book involving grease floating on water. His grand-
father took a picture of his experiment with the book in the shot, emailed it 
to the utility and told how much his grandson liked the book.

“We were encouraged to see the book touching many young minds and 
expanding beyond the U.S.,” says Torri Epperson, the book’s author. “It was 
also a nice promotion for our facility and what we’re doing in the district.” 

  

Torri Epperson with 
Wendy the Water Drop.

http://YSI.com


20     TREATMENT PLANT OPERATOR

THIS NORTH CAROLINA CLEAN-WATER PLANT OPERATES IN KEEPING WITH ITS SHARP APPEARANCE

STORY: Ted J. Rulseh  |  PHOTOGRAPHY: Michael Cline

Looks Great. Runs Great.

wastewater: PLANT
top performer

Operator C.J. Hyatt uses the touch screen for 
the Rockfish Creek Water Reclamation Facility’s 
500 hp aeration blower (Atlas Copco). I

n this case appearances are not deceiving.
The Rockfish Creek Water Reclamation 

Facility looks sharp, from the landscaping out-
side to the walls, f loors, pumps, motors and 

blowers inside.
The facility, in Fayetteville, North Carolina, 

operates in keeping with its appearance. The 
10-member operations team and a centralized 
maintenance group keep effluent in compliance 
and all equipment running smoothly. Leading the 
operations side are Scott McCoy, facilities opera-
tions supervisor, and Chuck Baxley, water recla-
mation facilities treatment manager.

Housekeeping is part of 
each operator’s regular role. 
“Our guys are assigned areas 
of the facility that they have 
to maintain,” Baxley says. “That 
includes painting, sweeping 
and clearing out cobwebs; wip-
ing down blowers, pumps and motors; and mak-
ing sure the filters are kept clean.”

A landscaping crew takes care of the exterior. 
“Our grounds are just nice,” Baxley says. “We take 
a lot of pride in it. We also keep our exposed gate 
operators, motors, piping and other items painted.”

 
PROUD TRADITION

Rockfish Creek is one of two water reclama-
tion facilities (Cross Creek is the other) owned by 
the Fayetteville Public Work Commission, a cen-
tury-old water utility and electric company. The 
drinking water side includes the P.O. Hoffer and 
Glenville Lake water treatment facilities with a 
combined 58 mgd capacity and 23.5 mgd average 
demand. The maintenance group takes care of all four 
plants and more than 80 wastewater lift stations.

Both water reclamation facilities use activated 
sludge processes. The main difference is that 
Rockfish Creek (21 mgd design, 17.2 mgd average) 
uses aerobic biosolids digestion while Cross Creek 
(25 mgd design, 15 mgd average) has anaerobic 
digesters. Class B liquid biosolids from both are 
applied to some 4,000 permitted acres of cropland, 
including a 750-acre farm that the commission 
owns and operates.

“We actually farm the land,” Baxley says. “We 
plant corn, soybeans, sorghum and hay. Ours is one 
of the largest liquid land application programs in 
the state, and having our own farm is very unique.”

TERTIARY TREATMENT
The Rockfish Creek facility receives f low 

through gravity lines and a force main. Archimedes-
type influent screw pumps lift the influent to the 
headworks, which includes an automated quarter-
inch bar screen (WesTech Engineering) and stirred 
vortex grit chambers (Smith & Loveless).

After grit removal, the flow moves to five 
aeration basins by way of a weir-controlled distri-
bution box, where magnesium hydroxide is added 
for alkalinity to sustain the nitrification process. 
“Years ago, we used lime,” Baxley says. “We’re just 

THIS NORTH CAROLINA CLEAN-WATER PLANT OPERATES IN KEEPING WITH ITS SHARP APPEARANCE

STORY: Ted J. Rulseh  |  PHOTOGRAPHY: Michael Cline

Looks Great. Runs Great.
Rockfish Creek Water 
Reclamation Facility
Fayetteville, North Carolina
www.faypwc.com/sewer-facilities

BUILT: 
1985; upgraded 2007

POPULATION SERVED:
210,000

TREATMENT PROCESS:
Activated sludge

TREATMENT LEVEL: 
Tertiary

FLOWS:
21 mgd design, 17.2 mgd avg.

RECEIVING WATER: 
Cape Fear River

BIOSOLIDS: 
Aerobic digestion, land applied 
(Class B)

ANNUAL BUDGET: 
$4 million (operations)

‘‘Ours is one of the largest liquid land application programs 

in the state, and having our own farm is very unique.”
CHUCK BAXLEY

The Rockfish Creek Water Reclamation Facility.



tpomag.com    September 2021   21

THIS NORTH CAROLINA CLEAN-WATER PLANT OPERATES IN KEEPING WITH ITS SHARP APPEARANCE

STORY: Ted J. Rulseh  |  PHOTOGRAPHY: Michael Cline

Looks Great. Runs Great.

wastewater: PLANT
top performer

Operator C.J. Hyatt uses the touch screen for 
the Rockfish Creek Water Reclamation Facility’s 
500 hp aeration blower (Atlas Copco). I

n this case appearances are not deceiving.
The Rockfish Creek Water Reclamation 

Facility looks sharp, from the landscaping out-
side to the walls, f loors, pumps, motors and 

blowers inside.
The facility, in Fayetteville, North Carolina, 

operates in keeping with its appearance. The 
10-member operations team and a centralized 
maintenance group keep effluent in compliance 
and all equipment running smoothly. Leading the 
operations side are Scott McCoy, facilities opera-
tions supervisor, and Chuck Baxley, water recla-
mation facilities treatment manager.

Housekeeping is part of 
each operator’s regular role. 
“Our guys are assigned areas 
of the facility that they have 
to maintain,” Baxley says. “That 
includes painting, sweeping 
and clearing out cobwebs; wip-
ing down blowers, pumps and motors; and mak-
ing sure the filters are kept clean.”

A landscaping crew takes care of the exterior. 
“Our grounds are just nice,” Baxley says. “We take 
a lot of pride in it. We also keep our exposed gate 
operators, motors, piping and other items painted.”

 
PROUD TRADITION

Rockfish Creek is one of two water reclama-
tion facilities (Cross Creek is the other) owned by 
the Fayetteville Public Work Commission, a cen-
tury-old water utility and electric company. The 
drinking water side includes the P.O. Hoffer and 
Glenville Lake water treatment facilities with a 
combined 58 mgd capacity and 23.5 mgd average 
demand. The maintenance group takes care of all four 
plants and more than 80 wastewater lift stations.

Both water reclamation facilities use activated 
sludge processes. The main difference is that 
Rockfish Creek (21 mgd design, 17.2 mgd average) 
uses aerobic biosolids digestion while Cross Creek 
(25 mgd design, 15 mgd average) has anaerobic 
digesters. Class B liquid biosolids from both are 
applied to some 4,000 permitted acres of cropland, 
including a 750-acre farm that the commission 
owns and operates.

“We actually farm the land,” Baxley says. “We 
plant corn, soybeans, sorghum and hay. Ours is one 
of the largest liquid land application programs in 
the state, and having our own farm is very unique.”

TERTIARY TREATMENT
The Rockfish Creek facility receives f low 

through gravity lines and a force main. Archimedes-
type influent screw pumps lift the influent to the 
headworks, which includes an automated quarter-
inch bar screen (WesTech Engineering) and stirred 
vortex grit chambers (Smith & Loveless).

After grit removal, the flow moves to five 
aeration basins by way of a weir-controlled distri-
bution box, where magnesium hydroxide is added 
for alkalinity to sustain the nitrification process. 
“Years ago, we used lime,” Baxley says. “We’re just 

THIS NORTH CAROLINA CLEAN-WATER PLANT OPERATES IN KEEPING WITH ITS SHARP APPEARANCE

STORY: Ted J. Rulseh  |  PHOTOGRAPHY: Michael Cline

Looks Great. Runs Great.
Rockfish Creek Water 
Reclamation Facility
Fayetteville, North Carolina
www.faypwc.com/sewer-facilities

BUILT: 
1985; upgraded 2007

POPULATION SERVED:
210,000

TREATMENT PROCESS:
Activated sludge

TREATMENT LEVEL: 
Tertiary

FLOWS:
21 mgd design, 17.2 mgd avg.

RECEIVING WATER: 
Cape Fear River

BIOSOLIDS: 
Aerobic digestion, land applied 
(Class B)

ANNUAL BUDGET: 
$4 million (operations)

‘‘Ours is one of the largest liquid land application programs 

in the state, and having our own farm is very unique.”
CHUCK BAXLEY

The Rockfish Creek Water Reclamation Facility.



22     TREATMENT PLANT OPERATOR

KEEPING IT RUNNING
The central maintenance staff is always available to the operations team. 

A computerized asset management program (Oracle) helps track tasks sched-
uled according to manufacturers’ planned maintenance recommendations. 
“Whenever we’re requesting work, we submit a work order to the mainte-
nance group,” Baxley says. “The work is then assigned to a technician. 
Whether it’s a mechanical task or an instrumentation, electronics and con-
trol task, the proper person will go to the facility or lift station and perform 
that work.

“For our large equipment, like our aeration blowers, we have service 
agreements in place with a contractor who comes in to do the annual main-
tenance,” Baxley says. “We have hundreds of pumps and motors between the 
plants, and most of that preventive work we do in-house.”

Among their proudest accomplishments, Baxley and McCoy cite an 
apprenticeship program launched in the late 1990s in conjunction with the 
state Department of Labor. Baxley recalls, “The goal 
was to get every operator to Grade 4 certification and 
to land application certification if they so chose. There 

were monetary gains for those who completed the 
program.

“When it was all said and done, all of our opera-
tors were Grade 4. Right now, we don’t have that just 
because of turnover due to retirement. If you go back 
to five years ago, I was one of the younger guys, and 
I have 29 years. We’ve had a rash of retirements, and 
so we have some younger staff. We’re pushing those 

people through regional schools to get them eligible to continue with their 
certifications, but we’re no longer doing anything as structured as the appren-
ticeship program.”

Besides Baxley and McCoy, the Rockfish Creek team includes Thomas 
Urbanek, facility maintenance coordinator; Charles Autry, senior treatment 
plant operator; and Jeff Corder, Norman Johnson, Drew Scruggins, Darrick 
Hunt, Adrian Furr, Shawn Clark and C.J. Hyatt, treatment plant 
operators.

 
STEPPING UP

Experienced or not, team members have proven their willingness to pitch 
in during emergencies. Among the biggest recent challenges were Hurricane 
Matthew in 2016 and Hurricane Florence in 2018. “We were just slammed 
at the facilities with really high flows and the corresponding high receiving 
stream levels,” Baxley recalls.

‘‘I’m proud of the guys we have 

coming in. They are motivated, 

and I’m proud of what they do  

on a day-in, day-out basis.”       
SCOTT McCOY

Chuck Baxley,
facilities manager

(continued)

providing the proper environment for our microorganisms to remove the 
ammonia in the water.”

In the basins, six blowers (Atlas Copco) supply oxygen and provide mix-
ing via fine-bubble diffusers (Sanitaire, a Xylem brand). Dissolved oxygen 

in the basins is monitored in real time with supplemental daily manual checks 
by the operations team.

The secondary-treated water passes to three 140-foot-diameter second-
ary clarifiers (two Envirex, one Ovivo). A chlorine diffuser provides disin-
fection as the clarified water overflows the weirs. “It gives us more detention 
time, and it also controls the algae that typically wants to grow on the weirs 
and the concrete launder structure,” Baxley says.

Traveling bridge sand filters (Aqua-Aerobic Systems) provide tertiary 
treatment. Sodium hypochlorite provides final disinfection, followed by 
dechlorination with sodium bisulfite before discharge down aeration steps 
to the Cape Fear River. Some of the effluent is used as seal water for pumps, 
for washdown and for other in-plant purposes.

Waste activated sludge is sent to five aerobic digesters supplied with oxy-
gen by five Gardner Denver blowers. The pH in the digesters and in all stor-
age tanks is monitored in real time. The digested material goes through 
gravity belt thickeners (Ashbrook Simon-Hartley) to achieve 3.5% to 4% sol-
ids for land application.

A contractor delivers and applies the material and handles site permit-
ting and reporting. “Our staff does the incorporating after land application,” 
Baxley says. “We also do anything else the farmers need — liming, potash 
or whatever.”

 

DEALING WITH COVID
The COVID-19 pandemic caused trouble for many employers, 

but especially those with limited staffs and whose team members 
needed to work on site.

Of course, those employers include clean-water plants, and 
the Fayetteville water reclamation facilities were no exception. 
Treatment Facilities Manager Chuck Baxley observes, “Back in 
April 2020, when COVID really got bad, given the limited staff 
and qualified operators we have at each facility, we decided to 
sequester the operators onsite in campers.

“We had four team members on site. Two would sleep and 
two would work a 12-hour shift. Then they just rotated for an 
entire month. That was quite a sacrifice. They were stepping 
away from their families while continuing the service we 
provide, at a time when everybody was uncertain and scared 
about what was going to happen.

“They were sequestered for 28 days. That’s a big ask. None 
of our guys bailed. They took turns month to month being 
sequestered. We did that for a couple of months. Then we got 
back to a more conventional schedule, and we’ve been doing 
that ever since.”

Rockfish Creek Water Reclamation Facility
PERFORMANCE AND PERFORMANCE
 INFLUENT EFFLUENT PERMIT

CBOD5 205 mg/L 1.67 mg/L 5.0 mg/L summer
   0.0 mg/L winter

TSS 218 mg/L 0.15 mg/L 30

Ammonia 20 mg/L 0.08 mg/L
 1.0 mg/L summer

   2.0 mg/L winter

The team at the Rockfish Creek Water Reclamation Facility includes, from left, Adrian Furr and C.J. Hyatt, operators; Charles Autry, senior operator; Chuck Baxley, 
facilities manager; Scott McCoy, facilities operations supervisor; Drew Scruggins and Darrick Hunt, operators; and Thomas Urbanek, maintenance coordinator. 
Not pictured: Shawn Clark, Norman Johnson and Jeff Corder, operators.



tpomag.com    September 2021   23

KEEPING IT RUNNING
The central maintenance staff is always available to the operations team. 

A computerized asset management program (Oracle) helps track tasks sched-
uled according to manufacturers’ planned maintenance recommendations. 
“Whenever we’re requesting work, we submit a work order to the mainte-
nance group,” Baxley says. “The work is then assigned to a technician. 
Whether it’s a mechanical task or an instrumentation, electronics and con-
trol task, the proper person will go to the facility or lift station and perform 
that work.

“For our large equipment, like our aeration blowers, we have service 
agreements in place with a contractor who comes in to do the annual main-
tenance,” Baxley says. “We have hundreds of pumps and motors between the 
plants, and most of that preventive work we do in-house.”

Among their proudest accomplishments, Baxley and McCoy cite an 
apprenticeship program launched in the late 1990s in conjunction with the 
state Department of Labor. Baxley recalls, “The goal 
was to get every operator to Grade 4 certification and 
to land application certification if they so chose. There 

were monetary gains for those who completed the 
program.

“When it was all said and done, all of our opera-
tors were Grade 4. Right now, we don’t have that just 
because of turnover due to retirement. If you go back 
to five years ago, I was one of the younger guys, and 
I have 29 years. We’ve had a rash of retirements, and 
so we have some younger staff. We’re pushing those 

people through regional schools to get them eligible to continue with their 
certifications, but we’re no longer doing anything as structured as the appren-
ticeship program.”

Besides Baxley and McCoy, the Rockfish Creek team includes Thomas 
Urbanek, facility maintenance coordinator; Charles Autry, senior treatment 
plant operator; and Jeff Corder, Norman Johnson, Drew Scruggins, Darrick 
Hunt, Adrian Furr, Shawn Clark and C.J. Hyatt, treatment plant 
operators.

 
STEPPING UP

Experienced or not, team members have proven their willingness to pitch 
in during emergencies. Among the biggest recent challenges were Hurricane 
Matthew in 2016 and Hurricane Florence in 2018. “We were just slammed 
at the facilities with really high flows and the corresponding high receiving 
stream levels,” Baxley recalls.

‘‘I’m proud of the guys we have 

coming in. They are motivated, 

and I’m proud of what they do  

on a day-in, day-out basis.”       
SCOTT McCOY

Chuck Baxley,
facilities manager

(continued)

Booth 1062

providing the proper environment for our microorganisms to remove the 
ammonia in the water.”

In the basins, six blowers (Atlas Copco) supply oxygen and provide mix-
ing via fine-bubble diffusers (Sanitaire, a Xylem brand). Dissolved oxygen 

in the basins is monitored in real time with supplemental daily manual checks 
by the operations team.

The secondary-treated water passes to three 140-foot-diameter second-
ary clarifiers (two Envirex, one Ovivo). A chlorine diffuser provides disin-
fection as the clarified water overflows the weirs. “It gives us more detention 
time, and it also controls the algae that typically wants to grow on the weirs 
and the concrete launder structure,” Baxley says.

Traveling bridge sand filters (Aqua-Aerobic Systems) provide tertiary 
[...]
Sauereisen SewerGard  
Roll Applied 
210XROL

Sauereisen 
SewerGard Roll 
Applied 210XROL 
is an epoxy lining sys-
tem designed to pro-
tect concrete surfaces of municipal wastewater 
treatment structures and collection systems from 
chemical attack and physical abuse. Roll applied 
ensures ease of application on vertical surfaces, 
does not require a primer, zero VOCs and prohib-
its water inflow and infiltration. It is resistant to 
corrosive conditions common to the municipal 
wastewater treatment industry and suitable for 
application over damp or dry concrete surfaces. 
Depending on surface temperatures and substrate 
conditions, it can be applied up to 25 mils per coat. 
412-963-0303; www.sauereisen.com; 
Booth 1728

Sealing Systems  
Flex-Seal 2.0

Flex-Seal 2.0 from Sealing 
Systems is an all-purpose seal-
ant that adheres to many surfaces 
and has over 800% elongation. It 
is designed to prevent inflow and 
infiltration and to provide corrosion protection at 
the grade adjustment ring section or joint section 
of manholes and catch basins. It is 100% safe and 
Prop 65 compliant. 
800-478-2054; www.ssisealingsystems.com; 
Booth 1125

Sulzer Pumps  
Solutions HST 
Turbocompressor

The HST Turbocom-
pressor from Sulzer 
Pumps Solutions offers 
an advanced design with digitally controlled mag-
netic bearing technology and a premium efficient 
high-speed motor driven through a built-in fre-
quency converter. It has no mechanical wearing 
parts or lubricants requiring minimal maintenance. 
This is made possible by electronically controlled 
magnetic bearing technology, which levitates the 
integrated rotor/shaft/impeller single-piece assem-
bly along the self-diagnostic features of the active 
magnetic bearing controller. The result is a com-
pressor with no performance deterioration over 
time and no need for scheduled maintenance. They 
are widely used in wastewater treatment plants and 
in low-pressure industrial processes. 
203-238-2700; www.sulzer.com; Booth 2038

Vaughan Company  
Chopper Pump

At its core, a true chop-
per pump consists of a rotat-
ing impeller with cupped and 
sharpened leading edges, cut-
ting against stationary fingers at the 
entrance to the volute. The original patent was 
applied for in 1960 by Vaughan founder, Jim 
Vaughan. Vaughan has introduced many new chop-
per pump models covering a broad range of heads 
and flow, greatly improved efficiencies, all incor-
porating numerous patented cutting features. 
Including upper cutters, stationary cutter bars and 
other cutting features is fundamental to chopping 
and clearing problematic materials. This protects 
downstream components which is vital to the effec-
tiveness of wastewater systems. 
360-249-4042; www.chopperpumps.com; 
Booth 2379

Wachs Utility Products 
DWG 416

The DWG 416 diamond wire 
guillotine saw from Wachs 
Utility Products can be used 
to cut pipe from 4- to 16-inch 
O.D. Equipped with folding 
arms for ease of storage, trans-
port and entry to tight locations, it uses a diamond-
infused cutting wire to cut all materials quickly 
and precisely, including concrete lined and plas-
tics. It mounts to the workpiece for safe operation, 
avoiding kickback injuries. It is hydraulic powered 
for long life, allowing for full water immersion. Its 
long-lasting diamond cutting wire delivers a low 



tpomag.com    September 2021   49

   WEFTEC PRODUCT PREVIEW Water Environment Federation’s Annual Technical Exhibition and Conference

Franklin Electric FPS NCX Series 
Municipal infrastructure operators 

have a safe and reliable solution for waste-
water transfer with the NCX Series of 
explosion-proof submersible non-clog 
pumps from FPS, a brand of Franklin 
Electric. The pumps are certified 
for use in Class 1, Division 1 and 
Group C & D hazardous location 
requirements — making them suit-
able for applications such as lift stations; storm-
water, flood and pollution control; and general fluid 
transfer. Available in single- and three-phase power 
options to accommodate flows up to 625 gpm, each 
unit is designed with a field-adjustable wear plate, 
dual silicon carbide mechanical seals, and chemical-
resistant components. 
866-271-2859; www.franklinengineered.com; 
Booth 2062

Gorman-Rupp EchoStorm
The EchoStorm, Gorman-Rupp’s 

new static venturi aeration device, is 
designed to add dissolved oxygen into 
pumped liquids, adding oxygen to 
wastewater, reducing the size of organic 
solids and degassing organic solids. It 
is available in sizes from 2 to 6 inches, 
with flows from 50 to 1,300 gpm. It 
is a suitable solution for municipal, 
industrial, and agricultural applica-
tions, including wet well influent, aer-
obic sludge digestion, lagoons, 
oxidation ditches, fat, oil and grease 
digestion and landfill leachate. The device can be 
combined with a variety of Gorman-Rupp self-
priming, centrifugal and priming assisted pumps. 
419-755-1011; www.grpumps.com; 
Booth 2012

Halliday Products 
Series F Flushmount 
Floodtight Covers

Series F Flushmount 
Floodtight Covers from 
Halliday Products are made 
from highly durable aluminum 
and stainless steel, and feature EDPM compres-
sion gaskets, spring assists and stainless steel cam 
locks. They are structurally designed to support a 
25-foot column of water. 
800-298-1027; www.halladayproducts.com; 
Booth 648

ChemScan, an In-Situ Brand, 
Mini LowAm Ammonia Analyzer

 In-Situ is sharing its portfolio of analyzers 
and sensors for reliable wastewater and drinking 

water monitoring. Among fea-
tured products will be the mini 
LowAm Ammonia Analyzer 
from ChemScan. This indus-
trial-grade, colorimetric analyzer 
is designed to support reliable 
performance and low ownership 
costs. Features include a low-
maintenance filter system enabling reliable aera-
tion basin monitoring; large anti-clogging lines 
for more reliable performance; affordable reagents 
and spare parts to reduce costs; and simple opera-
tion to make service contracts obsolete. Use the 
Mini LowAm Analyzer to eliminate frequent manual 
sampling and lab analyses and improve control of 
your processes.
800-446-7488; www.in-situ.com; 
Booth 1439 

InfoSense SL-RAT
The Sewer Line 

Rapid Assessment 
Tool, or SL-RAT from 
InfoSense is a porta-
ble and easy-to-use tech-
nology that uses sound waves to assess blockage 
conditions in gravity sewer pipe. It serves as the 
first step in a collection system maintenance pro-
cess — providing a fast, low-cost but low-resolu-
tion view of blockage conditions. An assessment 
is provided in three minutes or less, allowing a 
two-person crew to screen up to 10,000 feet per 
day at less than 1/10th the cost of cleaning or CCTV. 
It is portable, with no-flow contact, GPS enabled 
and EPA validated. 
877-747-3245; www.infosense.com; Booth 7317

JDV Equipment Nozzle Mix System
The dual-zone Nozzle Mix System 

from JDV Equipment provides uniform 
mixing patterns that produce even distri-
bution and a stable environment. 
It optimizes solids suspension 
and contact to promote effi-
ciency in a wide range of applica-
tions. The system is designed with 
pumps installed outside the tanks and 
are typically chopper pumps or pumps 
incorporating in-line grinders. The 
high-velocity nozzles mounted inside 
the tank completely mix the tank con-
tents. Applications include anaerobic digestion, 
biosolids storage, blending tanks, excess flow tanks, 
septage or leachate, anoxic zones, combined sewer 
overflow handling, aerobic digestion, secondary 
treatment and biosolids holding ponds. 
973-366-6556; www.jdvequipment.com; 
Booth 3844

JWC Environmental  
Monster Stack

Since materials in the waste stream 
vary, grinders often need to address 
multiple challenges from the bottom 
to the top of the grinder. The Mon-
ster Stack from JWC Environ-
mental addresses those specific 
challenges. No longer does the facil-
ity need to settle on a single cutter 
type. JWC uses individual cutters for 
its grinders, so you can mix and match different 
cutter types in the Monster Stack, and those changes 
can happen anywhere along the stack. Using the 
right cutter at the right location optimizes grinder 
performance and unit longevity. Wastewater debris 
varies. So should grinder cutters. 
833-912-3331; www.jwce.com; Booth 2043

Keller America Econoline
The Econoline pressure trans-

mitter from Keller America com-
bines a media-isolated piezoresistive 
silicon sensor with signal conditioning 
electronics to provide a compact pressure 
transmitter with less than plus or minus 
1% total error band accuracy over 32 to 
122 degrees F. The industry standard 
4-20mA analog output is compatible with 
most existing monitoring infrastructure 
and SCADA systems and provides meaningful out-
put in ranges from 30 to 10,000 psi. The design 
makes it suitable for use under harsh environmen-
tal conditions, including those with high levels of 
electromagnetic radiation and/or those involving 
aggressive media where small size, low weight and 
reasonable cost are required. Modular production 
provides short lead times and maximum versatil-
ity for customer-specific applications. 
877-253-5537; www.kelleramerica.com; 
Booth 8013

Komline-Sanderson 
Multi-Wave  
Screw Press

Komline-Sanderson’s 
Multi-Wave Screw Press 
is designed for high volume 
reduction and high hydraulic throughput 
at a low polymer dose. The design has low main-
tenance costs and long operational life even with 
highly corrosive sludges. As a combined thickener 
and dewatering device, polymer consumption is 
reduced by the progressive stabilization achieved 
through aggressive water removal in the thicken-
ing zone. The unit self-regulates to achieve the 
highest cake solids in one step. 
800-225-5457; www.komline.com; Booth 1841

   WEFTEC PRODUCT PREVIEW Water Environment Federation’s Annual Technical Exhibition and Conference

Lakeside Equipment 
Raptor FalconRake  
Bar Screen 

Protecting downstream equip-
ment in municipal and industrial 
applications, the Raptor Falcon-
Rake Bar Screen from Lakeside Equipment 
achieves high removal efficiency and low headloss 
— without the need for lower bearings, sprockets, 
bushings or guides that could foul or jam conditions 
in the channel. The all stainless steel, corrosion-resis-
tant construction is designed with multiple rakes that 
continuously remove captured material. It is avail-
able in a wide range of bar shapes and depths, so 
that it can create an efficient, durable and dependable 
rapid debris removal system for a wide range of 
applications. In addition, its design and construction 
mean a low horsepower, energy-efficient drive system. 
630-837-5640; www.lakeside-equipment.com; 
Booth 1826

Leopold, a Xylem 
Brand Texler

The Texler lamella 
clarifier from Leopold, 
a Xylem Brand uses inclined 
lamellas designed to fit in rectangular clar-
ification basins, providing a large settling area 
within a small footprint. It provides a large clari-
fication area basin and the numerous lamella sheets, 
installed at a 55-degree angle, increase the water 
treatment capacity by up to 100% compared to con-
ventional sedimentation systems. Solids settle with-
out blocking the pathway of the water. The trough 
covers have an integrated V-notch weir design to 
ensure even flow distribution throughout the clar-
ifier. In this process, solids are reduced by over 
80%, resulting in turbidity levels below 1 NTU. 
855-995-4261; www.xylem.com; Booth 1808

Mueller i2O  
Data Logger

With Mueller’s 
recent acquisition of i2O, 
the company now offers 
data loggers to cost-effec-
tively monitor flow and pressure throughout water 
distribution networks. The data loggers are accu-
rate, reliable and robust, with highly configurable 
data transmission and a full set of alarm functions 
on all data channels. They offer a wide range of 
interval and dial-up configurations and can detect 
transients and monitor pressure-relief valve con-
ditions. The i2O three-pressure logger can also be 
used as a controller, meaning there is a minimal 
upgrade path to advanced pressure management.
770-206-4200; www.muellerwaterproduts.com; 
Booth 2034

Penn Valley Pump 
Double Disc Pumps

The Double Disc 
Pumps from Penn Valley 
Pump are based on a free-
disc technology and oper-
ate on the principle of induced flow. This positive 
displacement pump’s discs work in unison to per-
form the duties of both the pump and valve ele-
ment, creating a double-acting, non-clogging 
pumping action. The pump handles sludge, slurry, 
scum and other waste liquids with up to 2-inch 
solids and is routinely used to feed a variety of 
dewatering devices. Thanks to a non-close toler-
ance design, it has less wear for longer operating 
life and can run dry without damage. When main-
tenance is required, the maintain-in-place system 
allows the pump to be serviced without disturbing 
piping. 
215-343-8750; www.pennvalleypump.com; 
Booth 3323

Sauereisen SewerGard  
Roll Applied 
210XROL

Sauereisen 
SewerGard Roll 
Applied 210XROL 
is an epoxy lining sys-
tem designed to pro-
tect concrete surfaces of municipal wastewater 
treatment structures and collection systems from 
chemical attack and physical abuse. Roll applied 
ensures ease of application on vertical surfaces, 
does not require a primer, zero VOCs and prohib-
its water inflow and infiltration. It is resistant to 
corrosive conditions common to the municipal 
wastewater treatment industry and suitable for 
application over damp or dry concrete surfaces. 
Depending on surface temperatures and substrate 
conditions, it can be applied up to 25 mils per coat. 
412-963-0303; www.sauereisen.com; 
Booth 1728

Sealing Systems  
Flex-Seal 2.0

Flex-Seal 2.0 from Sealing 
Systems is an all-purpose seal-
ant that adheres to many surfaces 
and has over 800% elongation. It 
is designed to prevent inflow and 
infiltration and to provide corrosion protection at 
the grade adjustment ring section or joint section 
of manholes and catch basins. It is 100% safe and 
Prop 65 compliant. 
800-478-2054; www.ssisealingsystems.com; 
Booth 1125

Sulzer Pumps  
Solutions HST 
Turbocompressor

The HST Turbocom-
pressor from Sulzer 
Pumps Solutions offers 
an advanced design with digitally controlled mag-
netic bearing technology and a premium efficient 
high-speed motor driven through a built-in fre-
quency converter. It has no mechanical wearing 
parts or lubricants requiring minimal maintenance. 
This is made possible by electronically controlled 
magnetic bearing technology, which levitates the 
integrated rotor/shaft/impeller single-piece assem-
bly along the self-diagnostic features of the active 
magnetic bearing controller. The result is a com-
pressor with no performance deterioration over 
time and no need for scheduled maintenance. They 
are widely used in wastewater treatment plants and 
in low-pressure industrial processes. 
203-238-2700; www.sulzer.com; Booth 2038

Vaughan Company  
Chopper Pump

At its core, a true chop-
per pump consists of a rotat-
ing impeller with cupped and 
sharpened leading edges, cut-
ting against stationary fingers at the 
entrance to the volute. The original patent was 
applied for in 1960 by Vaughan founder, Jim 
Vaughan. Vaughan has introduced many new chop-
per pump models covering a broad range of heads 
and flow, greatly improved efficiencies, all incor-
porating numerous patented cutting features. 
Including upper cutters, stationary cutter bars and 
other cutting features is fundamental to chopping 
and clearing problematic materials. This protects 
downstream components which is vital to the effec-
tiveness of wastewater systems. 
360-249-4042; www.chopperpumps.com; 
Booth 2379

Wachs Utility Products 
DWG 416

The DWG 416 diamond wire 
guillotine saw from Wachs 
Utility Products can be used 
to cut pipe from 4- to 16-inch 
O.D. Equipped with folding 
arms for ease of storage, trans-
port and entry to tight locations, it uses a diamond-
infused cutting wire to cut all materials quickly 